For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 39

54" Deck Assembly

Z54L (1999)

| [ AN \\

) N
_mm, AN
_ mu

LH mmmcmy

e \d. ///, n/__ e Hv T

/Aé _\v\ mmmw.w MW

] 7“,/ \NM umw « Ayfl\
\)/,”/ / \\ /, / \ m
A\ Ly
/WWU, / A ,,//,,,v_%waWW\\\ B m
\Y 5 8l / %
L8 hd
SRS = @
@\ @ . ] Y o
© N Pa ) b me M ; \
[ N ,,e m i M.‘_ mu
e RNl \@\y A
A | I | ] 8, \ 1 “\ > a” ||||| W
\\A\m w_‘ / , ;o Q mU Nun!\ : Wuy/.\ / \\\\\ © o
2 ; .Ym m < baﬁwwww‘m Mn- m
,mammm,nmwmm W AN R VA 2>
o \&;m Q‘ ?{ gy 7 \,,3 m
1 e fulliia \ -- o o g
%mm il 4 ; (Ve I W\_.mm\ “
2 T - B Y s SN k7 >
///// b W wl ~ e %Aﬁmﬂ X, W\nmmu u . x =y J= uI :ut.nnwhvrwx. - .4|L||q R Mwwu
NPT TA e el
Pay [ RN 20708 N u. N (2
\ .‘/r(k \ ! _”u\ .\ %-Wﬂw Am% km . WV \ \\\o \\ i g,v Y ﬂ__ mm

W

4
/ 4\ \

[




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999)
54" Deck Assembly

Page 2 of 39

Ref#  Part Number Qty S/P/F  Description
1 703-2817 1 Belt Cover LH
2 703-2816 1 Belt Cover RH
3  747-3306 1 Idler Spring Mounting Rod
4  738-0380 1 S  Shoulder Screw 3/8-16
5 756-3106 1 Pulley
6 720-0241 1 S  Wingnut Knob
7  712-0431 1 S  Flange Lock Nut 3/8-16
8 710-0521 1 /P Hex Cap Screw 3/8-16 x 3.0
9 736-0258 1 /P Flat Washer .385 ID x 1.0 OD
10  756-3105 1 Idler Pulley 5.0
11 737-0280 1 S  Grease Fitting
12 711-0242 1 S  Spacer
13  738-3108 1 /P Shoulder Bolt
14  603-0690 1 Deck Spindle Ass'y
15 603-0469A 1 S Idler Bearing Arm Ass'y
16  736-3015 1 S  Flat Washer .469 ID x .875 OD
17 712-0375 1 /P Lock Nut 3/8-16
18  732-0942 1 Extension Spring 1.0 OD x 5.78 Lg
19 712-0342 1 /P Jam Nut 3/8-16
20  703-2089A 1 S  Reinforcement Disk
21 603-0326 1 Belt Cover Support Bracket Ass'y
22  603-0407 1 Idler Pulley Ass'y 5.0
23  736-0316 1 S Flat Washer .78 ID x 1.59 OD
24  703-2849 1 S Channel
25  747-3013 1 /P Mower Support Pin
26  732-0802 1 Compression Spring
27  736-0160 1 S  Flat Washer .536 ID x .93 OD
28  715-3003 1 /P Spirol Spring Pin
29  703-2683 1 S Rear Deck Hanger Bracket Spacer
30 712-0431 1 S  Hex Flange Lock Nut 3/8-16
31 603-0351 1 Rear Hanger Bracket LH
32 736-0160 1 S  Flat Washer .536 ID x .93 OD
33 714-0115 1 S  Cotter Pin
34 703-2767 1 Front End Deck Bracket LH
35 703-2090 1 Reinforcement Disk RH
36 703-2091A 1 /P Front Roller Bracket
37  731-3005 1 /P Front Roller
38 711-3314 1 S Roller Pin
39 703-2430 1 Front End Deck Bracket RH
40 710-3168 1 /P Carriage Bolt 3/8-16
41  710-3178 1 /P Carriage Bolt 3/8-16 x .75
42  T747-3297A 1 /P Deck Support Rod
43  603-0325 1 Mower Deck Ass'y
44  732-0395 1 S  Extension Spring .50 OD x 2.51 Lg
45  703-2929 1 S  Deck Support Link
46  736-0231 1 S  Flat Washer .344 ID x 1.125 OD
47  738-0296 1 S  Shoulder Screw
48  703-3381 1 Idler Support Plate
49  750-3243 1 Spacer
50 714-0115 1 S  Cotter Pin
51  711-1103 1 Pin Roller
52  736-0227 1 Flat Washer
53  710-0944

WWW.MymOvFer Berte Beypie-16x 4.2



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999)
54" Deck Assembly

Page 3 of 39

Ref#  Part Number Qty S/P/F  Description
54  703-2093 1 Inner Baffle
55  710-0693 1 /P Hex Cap Screw 3/8-16 x 4.5
56  759-3820 1 /P Blade
57 603-0144 1 Front Bar
58 710-3034 1 /P Carriage Screw 3/8-16 x 1.25
59  750-3119 1 /P Spacer .406 ID x 1.0 OD
60 712-3019 1 S  Hex Nut 7/16-14
61 736-0171 1 S  Lock Washer 7/16
62  703-2988 1 S  Support Plate
63  703-2392 1 S  Bracket
64  732-3070 1 S  Torsion Spring
65  725-0157 1 /P Cable Tie
66 603-0149 1 S  Finger Guard
67  710-3001 1 /P Hex Cap Screw 3/8-16 x .880
68  703-2410 1 Castor Bracket
69 634-3159 1 /P Wheel Complete
70  750-3193 1 /P Spacer
71  711-3318 1 /P Hinge Pin
72  731-3131 1 S  Deflector Chute
73  754-3078 1 S/IF  V-Belt Z-54
754-3083 1 S/IF  V-Belt Z-54L

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 4 of 39

=P

/
/

' ‘____“n.‘_._ —% u_“w.......‘u__.. o)
Y

Z54L (1999)
54" Mulching ki

- _r_ﬂu_

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999)
54" Mulching kit

Page 5 of 39

Ref#  Part Number Qty S/P/F  Description
1 603-0396 1 S Baffle Ass'y, 54" Mulching
2 603-0438 1 /P Bracket Ass'y, Rubber Flap/Mtg RH
3 603-0441 1 /P Bracket Ass'y, Rubber Flap/Mtg LH
4  710-0751 2 /P Screw, Hex Cap, 1/4-20 x .62 GR5
5 710-3022 2 /P Screw, Hex Cap, 3/8-16 x 2.75 GR5
6  710-0347 1 /P Screw, Hex Cap, 3/8-16 x 1.75
7  710-3168 4 /P Bolt, Carriage, 3/8-16 x 1.0 GR5
8  712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
9 736-3052 4 /P Washer, Flat, .406 X 1.0 X .105

10 742-3030 3 S Blade, Mulching, 18.5 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 6 of 39

Z54L (1999)

N \“\..g_\n 5 8
St S N\
S ‘Altl
v /12y
3 /1 (%) /7
(5 \. 59/ //
/L 2 [E~ w*\
| ﬁ I N
o g xLHur
: 4 .I( ] \ A-‘
[N N w \ >
< ,.._N““xg“ &m A"un ;“  S— ”é ,”,
mm_ ~ R P /T N
<t /:Amux 3\.,_ 4 Dwumwwv,.\ \_w
) ,c
0
(O]
e
S
=
7p]
.m @ &
) _
..nb [ I”_mmwuui.. lIlI.-wlllllll
m g \\n
c © -
o
m rﬂm-
8 7
E [ &
2 © =
B
@
(1]
>
Q
I
m

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999)
Battery, Electrical Components And Switches

Page 7 of 39

Ref#  Part Number Qty S/P/F  Description
1 629-3032 1 Main Wire Harness
2 629-3035 1 Engine Wire Harness (Inc. 30)
3  725-3191A 1 S  Plunger Safety Switch
6  759-3476A 1 S Ignition Key
7  703-2809 1 S Indicator Bulb Mounting Bracket
8 703-2836 1 Headlight Mounting Bracket
9 703-3149 1 S  Battery Retainer Strip
10 710-0134 1 /P Carriage Bolt 1/4-20 x .62
11  710-0425 1 /P Machine Screw #10-24 x 5/8
12 710-3013 1 /P Hex Cap Screw 1/4-20 x .50
14  710-3015 1 /P Hex Cap Screw 1/4-20 x .75
15 712-0161 1 /P Hex Insert Lock Nut #10-24
16  712-0271 1 /P Hex Sems Nut 1/4-20
18 712-0397 1 S  Nylon Wing Nut 1/4-20
21  712-3027 1 S  Hex Flange Lock Nut 1/4-20
23  723-0455 1 Indicator Light Foam Protector
24  725-0157 1 /P Cable Tie
25  725-0340 1 Battery Terminal Cover - Black
26 722-1722 1 Battery
27  725-1346 1 S Ignition Switch Nut 5/8-32
28  725-1347 1 /P Ignition Switch Cap
29  725-1365 1 S  Indicator Bulb
30 725-1656 1 Mini 20 Amp Fuse
31 725-1718 1 S Relay
33  725-3007A 1 /P Battery Terminal Cover - Red
34  725-1717 1 S  Ignition Switch
35  725-3164A 1 S  Plunger Safety Switch
36  725-3233 1 S  PTO Switch
37  725-3237 1 Terminal Cover - Red
38  725-3250 1 S  Headlight Ass'y
759-3864 1 S  Headlight Bulb
39 725-3251 1 S  Voltage Sensor
40  725-3254 1 S  Seat Switch
41  726-0349 1 S Ratcheet Retainer
42  731-3184 1 Headlight Bezel
43  731-3233 1 Battery Tray
44  732-0816 1 Switch Mounting Spring
47 1 UNKNOWN
49  747-3347 1 Battery Retainer Rod
50 783-0462 1 /P PTO Switch Retainer Bracket

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 8 of 39

Z54L (1999)
Body Cover Panels

1.,// ,1..
o ermmw
4
) AN
n\u% // mmm“u \H\./
A vk | \MM
) 3%
o) /.,mnw%m y \W ““unum) Mwm.v"
// 16 ;w@ 7/ “mu //
WAL 44 \mmmm thm ww wzw X
b )
lﬂmmunmv w\/mvw
mm””ﬂ”ﬂ ‘aﬁ Y %\
AR
mm\\nﬁrw.wwy Pl e
SO Fa
g o |
\“MW <t ,
o o
p N
\
<
q
...v “\\\\\\\\\\\--
B
3 e
/NA-M
N w
\( \,/
uw\\ /
/!
5

.MWWWW

NUA) o

\M\, \ A

ﬂmmnv \

%/

1w o4 4
V/ PRV 4

Yy 4

A
V/E/ 74N 4

Bayan L 4 P
/
A
N

P
1

4
41

) \ \-\) A.V JMW,‘F IIIIII ~ﬁ”
. NNN \x & u.\\.& I W ™ /
! \\\mv -A.%0/| &, VA - ,\
e .Q Y% YN
/M/ Ynuv >

& il A
\ 4 A\ / ~<r /
\ﬂv \ \\ J \ \,\\ P ,:.D
252/ // s
7/ AT b
a——— ,
mfwmu\\m\\
W \
/ 4 r
\ p , <t
©
O / M
= \\ u
/ <
\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999)
Body Cover Panels

Page 9 of 39

Ref#  Part Number Qty S/P/F  Description
1 731-3263 1 S  Control Handle
2 710-0451 1 /P Carriage Bolt 5/16-18 x .75
3  712-3004A 1 /P Flange Lock Nut 5/16-18
4  731-3185 1 Control Bellow
5 735-0251 1 Foot Pad
6 703-2807B 1 S  Foot Pad Mounting Bracket
7  712-0431 1 S  Flange Lock Nut 3/8-16
8 710-3168 1 /P Carriage Bolt 3/8-16
9  749-3081 1 Cruise Control Tube
10 731-3128A 1 /P Lens
11  710-0642 1 /P Hex Washer Screw 1/4-20 x .75
12 703-2648 1 Bellow Retainer Bracket
13  710-0276 1 /P Carriage Screw 5/16-18 x 1.0
14  703-3288 1 S  Control Tube Mounting Bracket
15  712-3004A 1 /P Flange Lock Nut 5/16-18
16  731-3264 1 Seatbase Cover
17  720-0241 1 S  Wingnut Knob Assembly 5/16-18
18 738-0754 1 Shoulder Screw
19 731-3284 1 Console
20 726-0289 1 Plug
21  738-3163A 1 /P Shoulder Screw 3/8-16 x .75
22  731-3286 1 Body
23  736-3039 1 S  Flat Washer .406 ID x 1.5 OD
24  603-0578 1 Body Plate Assembly
25  703-1345A 1 S Key
26  703-2928 1 Body Hinge
27  710-0376 1 /P Hex Cap Screw 5/16-18 x 1.0
28  738-0296 1 S  Shoulder Screw
29  736-0226 1 S  Flat Washer .474 ID x .879 OD
30 712-0185 1 U-Type Nut 1/4-20
31 710-3015 1 /P Hex Cap Screw 1/4-20 x .75
32  747-3303 1 Support Rod
33  732-0830 1 S Clip
34  726-3047 1 S  Push Nut
35 720-0302 1 Lever Knob
36  731-3195A 1 Control Panel Cover - LH
37 603-0424 1 S  Control Panel Assembly - LH
38 723-3042 1 /P Snap Bushing
39 712-0453 1 Retainer Nut 1/4-20
40 726-0106 1 S  Cap Nut
41  703-3078 1 S Latch Mounting Plate
42  731-3187 1 Rear Body
43  603-0643 1 Clip Spring Bracket Assembly
44  712-3027 1 S  Lock Nut 1/4-20
45  749-3082 1 S  Engine Tube Support
46  710-3180 1 /P Hex Cap Screw 5/16-18 x 1.75
47  750-3200 1 Spacer
48  710-3078 1 Hex Cap Screw 5/16-18 x 1.0
49  710-0946 1 /P Screw 1/4-20 x .625
50 731-3196 1 S Cover Panel - RH
51  725-3233 1 S  Electric Switch PTO
52  603-0425 1 Control Panel Assembly - RH
53  735-0259

WWW.mymower perrtseom



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999) Page 10 of 39
Body Cover Panels
Ref#  Part Number Qty S/P/F  Description
735-0260 1 Floor Pad RH

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 11 of 39

xm 00 (9N

%u%rik ﬁw

m =

Hlu... - //

AR mm,w 4
A\

0
| -Luunwu.“\ ‘ ™~

4 G e

WWW.mymowerparts.com

@ &

N

y \\Wkamww

\\mm -

R

W&Ny mammw

.4
\W) ////,/ \,
m /// mv.m
% K’ L.N\PM vr M mmw
J Am-} mwu,,gmmmmwm&mm i Nw
p— N .
= m%-w-f e N V\
E mmwwmw\ /”,/_ .-NHHHM ®
2 HESQ A
0 //// _A/ \// / w \
A I_MW / MA muﬂV\m AN
m DIWH W /H.MMM\ B E—— 7
3 R N
R [ \ N/”””/ AN AD
L W
m \\ m S M\/ ﬂw /// 7 \.\
g / NeAa . ()
N A_ . ,me M;%m”mwmﬂy CTN ﬂmmwm
S 2 & ”"/é/fjpmm P --"‘,ﬂ
a9 AN /nn/.inwmimmnuun ) ‘\ C
o O N TR -4
2 g N R
) N A
N O /Mmmnmwmmmmmm“\



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999)
Complete Transmission Assembly (L.H.Shown)

Page 12 of 39

Ref#  Part Number Qty S/P/F  Description
1 618-3110A 1 S  Drive Ass'y Complete
2  712-3004A 1 /P Hex Flange Lock Nut 5/16-18
3 715-0136 1 S  Spirol Pin 3/16 x 1.25
4  717-3396 1 S  Spur Gear 14T
5 717-3455 1 S  Hydro Transmission
6  718-3053 1 Parking Brake Lever
7  721-0343 1 O-Ring 2.0 Dia.
8 727-3125 1 S  Cap Nut 3/8

WWW.mymowerparts.com



Page 13 of 39

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Drive Controls And Support Tower

Z54L (1999)

\ -

\ \y/ N7 ..RO?.\

WWW.mymowerparts.com

i A///mw m\.”
// \V\\\
\. M,\ b
L u ||||| - ) N .
/ ¥ mmww-%.m
w0 -..\.V/,.J \\ V
/. / m
Rt /) /
[To auF
..,w_\\\\.lm mm \ .
M 1
\,Am,“@_xw,ﬂﬂ\--
JN\N\Y
o\
/ 8 ¥t mwwmnnmp ¢ 2
/ ORI T
A\ Manvﬂmm A l\ \\ S
VLS, S
\ ( /8 m S
G ymw. N\ 7 m SN _?
NZ )
N8/
loa



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999)

Drive Controls And Support Tower

Page 14 of 39

Ref#  Part Number Qty S/P/F  Description
1 603-0340 1 S  Bellcrank Ass'y Upper LH
2 603-0341 1 S  Bellcrank Ass'y Upper RH
3 603-0342 1 S  Bellcrank Ass'y Lower LH
4  603-0343 1 S  Bellcrank Ass'y Lower RH
5 603-0647 1 S  Support Ass'y Tower
6 603-0410 1 Rod Ass'y Control RH
7 603-0411 1 Rod Ass'y Control LH
8 710-0216 1 /P Hex Cap Screw 3/8-16 x .75
9  710-3005 1 /P Hex Cap Screw 3/8-16 x 1.25
10 710-3178 1 /P Carriage Bolt 3/8-16 x .75
11 711-1111 1 Control Shatft
12 711-1124 1 Pin
13 712-0312 1 S  HexJam Nut LH 3/8-24
14  712-0365 1 Hex Center Lock Nut
15 712-0431 1 S  Hex Flange Lock Nut 3/8-16
16 712-0453 1 Retainer 1/4-20
17  712-0711 1 /P Hex Jam Nut 3/8-24
18 712-3001 1 S  HexJam Nut 3/8-24
19  712-3004A 1 /P Hex Flange Lock Nut 5/16-18
20 714-0104 1 S  Cotter Pin
21  723-0420 1 S  Spherical Rod End RH 3/8-24
22 723-0421 1 S  Spherical Rod End LH 3/8-24
23  727-3113 1 Damper Cylinder
24  732-3084 1 Spring Compression
25 736-0169 1 S  Lock Washer 3/8
26 736-0539 1 Thrust Washer .625 ID x 1.12 OD
27  736-3004 1 S  Flat Washer .406 ID x .875 OD
28  737-0280 1 S  Grease Fitting
29  737-3072 1 Grease Fitting w/Tube
30 737-3073 1 Adapter 1/4-20
31 738-0296 1 S  Shoulder Bolt .437 Dia. x .268
32  738-3153 1 Shoulder Bolt
33  741-3063 1 Sleeve Bearing
34  747-3281 1 Control Rod LH 31-5/8
35 747-3282 1 Control Rod RH 35-3/8
36  736-0300 1 S  Flat Washer .406 ID x .87 OD
37  703-3405 1 Support Plate

WWW.mymowerparts.com



Page 15 of 39

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999)
Drive Wheel

..,
T
e 1.rn!.:u”...r oy

"
\..,i......!. XD
==

lll -

— —

ul........_ v
lv ........_.”HMH/ \
W

S

\\\luualluu“\uu-.
,""__m_,
..“g,..f___
/ runm;muw.

e
—————

[ S

‘ T.r.lw

u 192Y)"
__ ﬁ

._...

_.- MH lmm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999) Page 16 of 39
Drive Wheel
Ref#  Part Number Qty S/P/F  Description
7  634-3030 1 S RimAssy8.0x6.19
8  734-0255 1 S  Tubeless Air Valve
9 734-3160 1 S Tire20.0x9.0x8.0

WWW.mymowerparts.com



Page 17 of 39

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine Mounting, Muffler, Controls And PTO Clutch

Z54L (1999)

T, o

[ — —i- .nw umn —a

1“ \ V Amw TﬁHu- R . |

\ e

g LCN %Hnue /
S

0.

~~.
A,

nlll!llJHHHHV Q0 '
- mv e B \

.
M ITITTITTTITI) “m
A

L \.h/ ,/ avu. &
o AN :

\A I/ NW ///
\\ w uunum \ ~
\@“ Lgppa i o~

V. \ A \ \%%«%NQQQ Am‘\

\ 7 \\\\E /
/ w N, (IfIlMﬂ ///:O
// /\ \ \/RL L 7o \ Am_mv .'l l\\l.., o
— @ .
4 / TN N
o 1N &
PARER

N
[N
[aV)

f

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999)

Engine Mounting, Muffler, Controls And PTO Clutch

Page 18 of 39

Ref#  Part Number Qty S/P/F  Description
1 710-3009 1 /P Screw #10-24 x .750
2  746-3068 1 Choke Control Cable 43.0"
3 712-0161 1 /P Nylon Lock Nut #10-24
4  746-3071 1 Throttle Control Cable 53.0"
5 751-3141 1 S  Oil Drain Hose
6 723-0473 1 S Foam
7  710-0216 1 /P Hex Cap Screw 3/8-16 x .75
8  751-0535 1 Fuel Line Hose
9  726-0205 1 /P Hose Clamp
10 726-3008 1 /P Heat Shield Cable Clip
11  736-0607 1 /P Lock Washer 5/16
12 712-3004A 1 /P Flange Lock Nut 5/16-18
13  710-3008 1 /P Hex Cap Screw 5/16-18 x .75
14  703-3023 1 Mounting Muffler Bracket
15 749-3062 1 Upper Bumper Tube
16  749-3061 1 Lower Bumper Tube
17  710-3144 1 /P Hex Cap Screw 3/8-16 x 2.0
18  712-0431 1 S  Flange Lock Nut 3/8-16
19 736-3010 1 /P Flat Washer .407 ID x .812 OD
20  736-0451 1 S  Shoulder Washer .320 ID x .93 OD
21  710-1174 1 /P Carriage Bolt 5/16-18 x 2.0
22  749-3074A 1 Muffler Tube
23  751-3151 1 Muffler Tube Clamp
24  726-0290 1 Adjustable Clamp
25 703-3014 1 S  Muffler Shield
26  736-0258 1 /P Flat Washer .385 ID x 1.0 OD
27  736-0159 1 S  Washer 5/16
28  747-3362 1 Rear Belt Retainer Rod
29  603-0317 1 S  Clutch Retainer Ass'y
30 736-0242 1 /P Bell Washer .340 ID x .872 OD
31  710-3207 1 /P Hex Cap Screw
32  754-3077 1 S V-Belt
33  756-3083 1 Pulley
34  714-0128 1 /P Keyl/4x1.0
35 725-0157 1 /P Cable Tie
36 717-3390 1 S  Electric PTO Clutch
37  750-3106 1 Spacer Clutch
38 736-0171 1 S  Lock Washer 7/16
39 710-1616 1 Hex Cap Screw

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 39

Final Drive Assembly

Z54L (1999)

vumm”,\
&‘Ww )

g“\ -mm--
{ wmwm

AN m / -
= P / ”
,nnl“ \l_mm e /m_A) mN e g <t
= e o~
< \\\ ‘9
\\\ V4
e 74
74
\\\
/ \\ cr
S ™~
\\ / \\\
\ \
/ ¥ \\ i

WW e AA /\\ \\\ \\
% — AN T
.\) mmmmmwm%\ gnvm&m vvar:_ NA

.\

e WV N\“ \‘ﬂ.ﬂx « e
Z n / n“qm\ \Vv\
%%Mwm\“r ™
- @ £

\m_ I -
//vm wwmmmm\ mr
/< e
N AX/T ““MNMMI “W A
,En,m W /Ry
% m““mm \“ £\ mm@e
ViR
\W\\ ,VMW_ MV./. ,. \\\\\ /,//A\\
“\\\ M\ / \\ ///
N ev4 | %
/ /
_mw w o W .

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999)
Final Drive Assembly

Page 20 of 39

Ref#  Part Number Qty S/P/F  Description
618-3110A 1 S  Drive Ass'y Complete
1 611-3012 1 S  Axle Assembly
710-0852 1 /P Ribbed Neck Stud
2 618-3106 1 S  Carrier Assembly, Output
3 618-3107 1 S  Gear Assembly, 51T Internal & 20T
4 618-3109 1 S  Housing Ass'y
5 710-1342 1 Hex Washer Screw 1/4-20 x 1-1/8
6 711-1048 1 Brake Shaft
7 712-3027 1 S  Hex Flange Lock Nut 1/4-20
8 715-0156 1 Roll Pin
9 715-0219 1 Dowel Pin
10  715-3045 1 S  Bushing
11  716-3015 1 Inverted Retaining Ring
12 716-3018 1 Snap Ring
13 717-3395 1 Spur Gear 13T
14  717-3397 1 Ring Gear 46T
15 719-3114 1 S  Axle Outer Housing
16  721-0381 1 S Oil Seal
17  721-0393 1 Oil Seal
18 727-3124 1 S  Elbow Fitting
19 732-0752 1 Brake Shoe Spring
20 736-0351 1 S  Shim Washer .76 x 1.5 x .030
736-0492 1 S  Shim Washer .76 x 1.5 x .010
736-0493 1 S  Shim Washer .76 x 1.5 x .020
21  741-0665 1 /P Needle Bearing
22  741-3033A 1 S  Ball Bearing
23  741-3080 1 Needle Bearing
24  761-3049 1 Shoe Brake

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 21 of 39

Frame And Attachments

Z54L (1999)

oo}

P QN
AO -
5N~ . oy
N ~/ N
NS e
//!.n-nn L} *—a ,“”\HW mmﬁ
P — , L H9— ‘\\
P — e QE== W\\\L\ ,, ,,, r\J@H”mw“
. ‘ . - & ., N
N |wn,L . A“M/MA - -
[ A,w},\\rmﬂm A,/...nru‘mvy =
o ) \ v
Al T \\ ﬂ/ x /khh \
.n/m \\\\\\\ il \o \ »s \ , nnku lllllll IMN
- A/ m / x X / v
NPT 7.\ o
, ‘m.v 07/ ,,/ / Ty wxﬁ\ /
,” .Km NN
N/ TR
J_w W.Am / //H///
mmmumw yv_ <t N
an VAL 3
\\ / itl \ N — 3,. , \szQ
QAR A
v 28 )
- .y\ P w. 5 ‘%. )
0 .nnnnn“ Y, \ \.WWTM\Au 2 m} /v
=T )
. xﬂ,// i —4&1 /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999)
Frame And Attachments

Page 22 of 39

Ref#  Part Number Qty S/P/F  Description
1 603-0258B 1 Frame
2 603-0424 1 S  Control Panel LH
3  603-0425 1 Control Panel RH
4  703-2783 1 S  Fuel Tank Mounting Bracket
5 710-0376 1 /P Hex Cap Screw 5/16-18 x 1.0
6  710-0642 1 /P Hex Washer Screw 1/4-20 x .625
7  710-0520 1 /P Hex Cap Screw 3/8-16 x 1.5
8 710-1174 1 /P Curved Carriage Screw 5/16-18 x 2.0
9 710-0216 1 /P Hex Cap Screw 3/8-16 x 3/4
10  710-0859 1 /P Hex Cap Screw 3/8-16 x 2.5
11  710-3180 1 /P Hex Cap Screw 5/16-18 x 1.75
12 712-0251 1 Retainer Nut 3/8-16
13 712-0431 1 S  Hex Flange Lock Nut 3/8-16
14  712-0453 1 Retainer Nut 1/4-20
15  712-0455 1 Retainer Nut 3/8-16
16  712-3004A 1 /P Hex Flange Lock Nut 5/16-18
18  723-3042 1 /P Snap Bushing
19 728-0117 1 Pop Rivet
20 732-0830 1 S  Spring Clip
21  736-0451 1 S  Saddle Washer
22  736-3004 1 S  Flat Washer .406 ID x .875 OD
23  749-3061 1 Lower Tube Bumper
24  749-3062 1 Upper Tube Bumper
25  749-3082 1 S  Engine Support Tube
26  750-3200 1 Spacer
27  603-0620 1 Front Bumper
28  726-0298 1 End Cap
29 1 UNKNOWN
30 1 UNKNOWN
31 1 UNKNOWN

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 23 of 39

Front Axle And Tire Assembly

Z54L (1999)

/

[(n]

/

nw._..\.w.m.xm—f m_
\
\\ \ \ T ,ﬂw

< oun M~

— -

r ——

\ | /\

(qV]

-

o

-

) \ uv__fmﬁ
\_‘
\

I/
L e

ap—

\ /

(Y9 BN AY| [ o O
£ N o VD e

N
/ \ \ [ \ /

m {\“HHL.“H”“I!%-II “ & \‘A”.u.l.llll.lll -
_L l.“.._“wuluunu M v mH, '..._mMHHIII... V_‘ ) / Py 4 llll..ju.
\ / 3 A = ‘A [ m-...n,w_m/ ™\ o
\\ \ m\ e / \ Dm TN,
/ / l||..n..u . u_ \- NS N4 .v//vv /
/ S / /”//yum.wum\ v
t‘mmw_ ) __\ ,II II..I.HHH..:II!H “\
" / . —
™" / nmr........ e
/ & \ —
\ //
\ ¥

e

Jv
- \
Iym /

Ay

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999)
Front Axle And Tire Assembly

Page 24 of 39

Ref#  Part Number Qty S/P/F  Description
1 603-0363 1 Bracket, Castor Wheel
2 603-0382 1 S Axle Ass'y FrontInc. 12 & 17
3 603-0389A 1 Pin Ass'y, Pivot
4  634-3163 1 /P Wheel Comp 11.0x4.0x 5.0
5 710-0506 1 /P Screw, Hex Cap, 1/2-20 x 5.5
6 710-0514 1 /P Screw, Hex Cap, 3/8-16 x 1.0 GR5
7  710-3178 1 /P Bolt, Carriage, 3/8-16 x .75
8 712-0229 1 Push Nut, Retainer, 3/8 ID
9 712-0239 1 S Nut, Hex Center Lock, 1/2-20
10 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
11 712-3075 1 /P Nut, Hex Lock, 1.0-14
12 731-0374 1 S  Bearing, Flange, 1.0 ID
13 734-3179 1 Tire, Urethane, Only
14  736-0169 1 S  Washer, Lock 3/8
15  736-0227 1 S  Washer, Flat, .39 x1.5x.134
16  736-0274 1 S  Washer, Special Flat
17  737-0280 1 S  Fitting, Grease
18 737-3004 1 /P Fitting, Grease, 90° Tap 1/4-28
19 737-3072 1 Fitting, Grease, 65° w/Extension
20  737-3090 1 S  Adapter, 1/8 NPTF x 1/8 NPTF
21  741-3069 1 Bearing, Flange
22  741-3070 1 S  Bearing, Roller
23  750-0456 1 S  Spacer, .79 1D x .347 Lg
24  750-3197 1 S  Spacer, Wheel

WWW.mymowerparts.com



Page 25 of 39

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999)
Fuel Tank

/A\ 1,

-n._., N
=)

(]

......i/
wv / MVH“-TH L M”, V”, ﬁ
g Y2 .\‘
,r_”.ﬂ,\ \\ \
\ \\
/n\\
) “\
....... LY
\w { { “
/ /)
/ /)
(45 ] (4N |

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999) Page 26 of 39
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 703-2783 1 S  Fuel Tank Mounting Bracket
2 710-0870 1 /P Hex Cap Screw 3/8-16 x .62
3 736-0169 1 S  Lock Washer 3/8
4  736-0227 1 S  Flat Washer .390 ID x 1.5 OD
5 751-3124B 1 S  Fuel Cap
6  751-3143 1 Fuel Tank

WWW.mymowerparts.com



Page 27 of 39

[{e]

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

‘rnKrf -

/w o mw?u\\
3 N .A- |\ O 3 oy -
/2 ﬂm_. e ? @ \mm_ B
[~YITo) A o’ P
© © vm . 3. ™
7 N w,,

Hydraulic Drive, Lines And Filters

Z54L (1999)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999)
Hydraulic Drive, Lines And Filters

Page 28 of 39

Ref#  Part Number Qty S/P/F  Description
1 737-3069 1 Pipe Plug
2  737-3070A 1 Pipe Dipstick
3 603-0639 1 Hydraulic Tank Assembly
4  727-3116 1 S  Connection Fitting
5 721-0223 1 S Seal
6  738-0940 1 /P Drain Plug
7 727-3120 1 Inlet Tube LH
8 727-3155 1 Tee Fitting
9 727-3154 1 Outlet Hose RH
10 727-3121 1 Inlet Tube RH
11 727-3153 1 Outlet Hose LH
12 710-0216 1 /P Hex Cap Screw 3/8-16 x .75
13  712-0455 1 Retainer Nut 3/8-16
14  747-3360 1 S Belt Retainer Rod RH
15  710-0378 1 /P Hex Cap Screw 5/16-18 x 2.5
16  736-3089 1 /P Flat Washer 5/16
17  723-3071 1 Filter Element
18  731-1449A 1 S Fan Blade
19 712-0333 1 S  Hex Nut 1/2-20
20 703-3168 1 Mounting Pulley Bracket
21  756-0625 1 Roller Cable
22  738-0924 1 S  Hex Shoulder Screw 1/4-28 x .375
23  703-3169 1 Retainer Cable Bracket
24  712-0117 1 S  Lock Nut 1/4-28
25 618-3165 1 Complete Transmission Assembly LH
26  712-3050 1 /P Lug Nut
27  710-0347 1 /P Hex Cap Screw 3/8-16 x 1.75
28  736-0258 1 /P Flat Washer .385 ID x 1.0 OD
29  756-0627 1 S  FlatIdler Pulley 3.5 OD
30 703-3174 1 Mounting Bracket Cable
31 712-3019 1 S  Hex Nut 7/16-14
32 736-0171 1 S  Lock Washer 7/16
33  736-3015 1 S  Flat Washer .469 ID x .875 OD
34  603-0377A 1 S Idler Arm Assembly
35 603-0102 1 Shoulder Screw
36 732-0478 1 S  Extension Spring 6.12 Lg
37 712-0431 1 S  Flange Lock Nut 3/8-16
38 712-0138 1 S  Hex Nut 1/4-28
39 736-0329 1 S  Lock Washer 1/4
40  736-0342 1 Flat Washer .283 ID x .75 OD
41  710-0428 1 Hex Cap Screw 1/4-28 x 1.25
42  710-3008 1 /P Hex Cap Screw 5/16-18 x .75
43  710-3011 1 /P Hex Cap Screw 3/8-16 x 2.25
44  603-0362 1 S Idler Pulley Assembly 5.0"
45  703-2888 1 S idler Bracket
46  712-3004A 1 /P Flange Lock Nut 5/16-18
47  710-3103 1 /P Hex Cap Screw 5/16-18 x 2.0
48  727-3100 1 S  Connection Fitting 1/2 x 3/8
49  603-0358B 1 S  Skid Plate Assembly
50 747-3361 1 Belt Rod LH
51 603-0450 1 S Support Pump Assembly
52  710-3178 1 Carriage Bolt 3/8-16 x .75
53  749-3040

WWW. my‘mowerﬁar*fét@bm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999)
Hydraulic Drive, Lines And Filters

Page 29 of 39

Ref#  Part Number Qty S/P/F  Description
54  736-0921 1 S  Lock Washer 1/2
55  710-1189 1 Hex Washer Screw #12-24 x .625
56  756-0974 1 /P Transmission Pulley
57  732-0729 1 /P Wire Ring
58  736-0185 1 S  Flat Washer
59 710-3144 1 /P Hex Cap Screw 3/8-16 x 2.0
60 618-3164 1 Complete Tranmission Assembly RH
61 710-0751 1 /P Hex Cap Screw 1/4-20 x .62
62  703-2907 1 Bearing Cup
63  741-0600 1 S  Ball Bearing
64  756-3085 1 Idler Pulley 5.0"
65 712-0324 1 /P Hex Lock Nut 1/4-20
66  750-3176 1 Idler Spacer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 30 of 39

Z54L (1999)

0 o
(89

o ™M
-

-—

~ " Ly
M~ U © <0}

Vi ._mux\.
M, M \ . / _ mu mum“m, hd .".l Amm_. . \
oG- ) - M.F\ 2 - 7 1“ zu é v A T iR G

(E T
N
£

)

|

y,n

\3 ot

LI

© A | ;._mn mv T T T T e w‘

4
HHW /

WWW.mymowerparts.com

/. 1 ton D 4

~e-D-e)-

av“ / s e — — 1 Wﬁ\;_,:i e

2 8 /
- B
™
c
i)
0
@ &
m IHMI/
c
© n rn.,..r’v
= Nmu%
’ AN

(&S] (=) \
= & A N
© - \ (o]
5 o N A
o //
S -
£ \




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999)
Hydrostatic Transmission

Page 31 of 39

Ref#  Part Number Qty S/P/F  Description
717-3455 1 S  Transmission Ass'y Hydro
1 HG-70304 1 Housing Ass'y Upper
2 HG-50301 1 Lower Housing
3  HG-70299 1 S  Center Section Assembly
4  HG-9008000-0128 1 /P Lip Seal
5 HG-2003018 1 /P Spacer
6 HG-2003016 1 /P Wire Retaining Ring
7  HG-2003052 1 /P Retaining Ring
8 HG-2003043 1 S Ball Bearing
9 HG-2003023 1 S Cradle Bearing
10 HG-2003087 1 /P Variable Swashplate
11  HG-50551 1 S  Thrust Bearing
12 HG-50303 1 Input Shaft
13 HG-2003017 1 /P Block Thrust Washer
14  HG-2003014 1 /P Block Spring
15 HG-70079 1 S  Cylinder Block Assembly
16 HG-70082 1 /P Cylinder Block Assembly
17 HG-50304 1 Output Shaft (Motor)
18 HG-50552 1 /P Thrust Bearing
19 741-0361 1 S Ball Bearing
20 HG-2000022 1 /P Wire Retaining Ring
21  HG-50329 1 /P Retaining Ring
22 HG-50649 1 Motor Bearing Retaining
23  HG-2000015 1 /P Slot Guide
24  HG-2003005 1 /P Trunnion Arm
25 HG-9008000-0126 1 /P Lip Seal
26  HG-45007 1 /P Control Arm
27  712-0237 1 S  Hex Lock Nut 5/16-24
28  HG-50426 1 Short Stud 5/16-24
29 HG-50281 1 Friction Puck
30 HG-2003554 1 S Bypass Plate
31 HG-2003555 1 Bypass Actuator
32 HG-45074 1 /P Lip Seal
33 HG-50270 1 Bypass Arm
34 HG-44870 1 Retaining Ring
35 HG-50002 1 /P Pin
36 HG-50016 1 Screw
37 HG-2000029 1 Charge Relief Spring
38 HG-9001214-2500 1 Ball
39 HG-50578 1 /P O-Ring
40 HG-50331 1 /P Gasket
41  HG-44876 1 /P Self Tapping Screw
42  HG-9005110-8700 1 /P Drain Plug
43  HG-50273 1 /P Gerotor Assembly
44  HG-9004101-1340 1 /P O-Ring
45  HG-50260 1 Gerotor Cover
46  HG-50095 1 Screw
47  HG-50651 1 Relief Plate
48 HG-50653 1 /P Screw
49  HG-50650 1 Retaining Ring
50 736-0371 1 /P Washer
51 HG-50018 1 Set Screw

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 32 of 39

Z54L (1999)
Lift Assist Spring

il

|
/ /

2 /
= /
/ i AT ~.
/ / TN
/ [ — ~
/ / ~~ RN ™~
/ ! ) . SN -
/ / Ji X ~
/ / P e P T ~—
o N = S ™~
14 e ERn & . NN T —
- " e TR ) g ~y | Ny
s e TSN VTV ) ) ke ~ ~. S P S
i 4 RN N T ) LA == AN . T y
~ - RN NI 1)Lt AP ~. I, T e I T
™~ W i LSRRIV 1) )AL = 'y . e, T pa i
™~ i DAYV L) L 7 S ~.. N T T o
~. [/ YRS 1)) 1L L & & ~ NN T S
~ it AL 7 / I N T NN,
~. U~ i / . TN T NN
~a To¥ .y / ~ N T NN
= AT ~ P / ~ NS NN N
- W o G ] 4 / . N e O BN Y
P i e = / ™~ I 2o W NN - ¢
" & ~ \ 4 - / Il U Ay A
A | n AN / — P e N pY e
f ~ N\ 1 7Ny / ~ N 3 —
! N N A i 1/ RN e Y=
| AN AN A/ L T
i N N =\ / e SR ) UL
| N\ N T~ TR ATTIN )]))) kdd=
| AN N A NI L) ) I L=
| N - = AT )| L Lk
i L e e %
i 2y P A RN LT
‘l N P
~ .
[ 8]
L)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999)
Lift Assist Spring

Ref #

Part Number

Page 33 of 39

Qty S/P/F  Description

~NOoO O~ WNPE

732-0772
711-0509
712-3007
712-0116
711-1059
736-0159
710-1207

Extension Spring 1.25 OD x 11.5 Lg
/P Spring
/P Hex Jam Nut 5/16-18
S Jam Lock Nut 3/8-24
Ferrule
S  Washer 5/16
/P Hex Cap Screw 5/16-18 x 3.50

RPRRPRRRRR

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 34 of 39

/ /y )/
nrww o
/\Aw / . N

/ @ \\ nv x\ 1l
= 7y A
N AN

e —

8 0 NG Mw
i%

MM n WHHHHU _”” ,nb.
MWWMMMMW/ / © -
/Nuuu”WﬂHv W‘/I/II ::::: Land

mMHHW\ WU, nw“v

V\MMMMIHH
\Vwmm“)/ »,MIIIIYA ]
\
& B
)
()
(o) yumMW\ AQ,//
g
< o F
5 L
©
C
~—~ < \
(@)) m x;.r///
oy o o
3G :
15
=
Tolt=
N 4

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999)
Lift System And Linkage

Page 35 of 39

Ref#  Part Number Qty S/P/F  Description
1 711-0642A 1 /P Handle Button
2  731-3158 1 /P Handle Deck Lift Grip
3  732-3097 1 Compression Spring
4  747-3405 1 Front Lift Rod
5 738-0507B 1 S  Shoulder Screw .500 Dia x .434
6 710-0216 1 /P Hex Cap Screw 3/8-16 x .75
7 603-0422 1 S  Shaft Mounting Bracket - LH
8 603-0370 1 Pivot Link Bearing Ass'y
9 603-0313 1 S  Lift Shaft Ass'y
10 703-2621 1 Adjustable Deck Lift Link
11 703-2780 1 Lift Parallel Link
12 603-0327 1 Handle Bearing Ass'y
13  703-2772 1 Deck Height Adjustable Plate
14  738-3150 1 Lift Handle Shoulder Screw
15  712-3020 1 S  Top Lock Jam Nut 3/8-16
16  603-0423 1 Shaft Mounting Bracket - RH
17  710-3083 1 /P Hex Cap Screw 5/16-18 x 1.375
18  711-0773 1 Eye Bolt Adjustable Link
19  738-0380 1 S  Shoulder Screw 3/8-16
20 712-0206 1 S  Hex Nut 1/2-13
21  712-0431 1 S  Flange Lock Nut 3/8-16
22  738-3151 1 Shoulder Screw 3/8-16 .56 x .27
23  712-3015 1 S Jam Nut5/8-11
24  736-0158 1 S  Lock Washer 5/8
25 712-3016 1 /P Lock Hex Nut 5/8-11
26  711-3266 1 S  Clevis Pin
27  703-3407 1 S  Front Lift Bracket
28 603-0401 1 S  Lift Arm Ass'y
29  738-0183 1 S  Shoulder Screw 3/8-16 .50 x .21
30 603-0257 1 /P Fork Lift Ass'y
31 710-3011 1 /P Hex Cap Screw 3/8-16 x 2.25
32  747-3276 1 Lift Link Rod
33  736-0300 1 S  Flat Washer .406 x .875
34  747-3267 1 Handle Arm
35 750-3200 1 Spacer .448 ID x .688 OD
36 712-0290 1 /P Lock Nut 7/16-14
37  712-3009 1 S  Hex Center L-Nut 5/16-18
38 710-0431 1 /P Hex Screw 3/8-16 x 1.50
39 737-0280 1 S  Grease Fitting

WWW.mymowerparts.com



hmw ~ ol
- ——— P
...m 41./ ~in.. Wm mk
/
© /N
3 AWy /N
%q \ // \ﬁ ,w \VM \}N \ \ ,/,
© \A / y / AN
o N\
\ //
N
\ % /
= m,“ m \ e
\vw.w% . \
\\11) HM\ \ﬂw, A/
uw\ \m\\\rm \ \ \%\\ / K
‘\\uﬂ\w \ Wn == /
\\“Nm -VW; ™ N
m“m\ “ \\w, NN // \
" ~—km=== W\ vy,
oy N“/ S/ - inimnin ._ﬂ O N\ )
V4 “ N /I “ N
/\ \ \ \\ﬂ/ © -— — /
M Lhwx gw./ /// \\w,_’ \
/ / / \ﬂ II.“—IG.A// / ‘A ,n.. ’ \ /
N\ s u e PN / UA, S, \
/ / mmmwnfu..ulm / u,mz S A\N/ ANy _'r ;
\ - ~ 0\ S 4
A TA AN
y l\ A\ //H&
9, o) \% N N e
r \\ n / mn mm.U/ y
A xmm: 2 )Avwr, \ W\ mv
LMHHHMH :
A2, hrn...

=\ A&ﬁ,w.ﬁmmmm_ {

1.i||||4m/ / Lli m, / 7 ,
.ay / L+
A\ N e I
ﬂm,w, VU DAN L
V/MM%HH@. . N/
PN /

A//um/w = A “\

WWW.mymowerparts.com

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Parking Brake And Linkage

N g \
3 \ \w.% L
S A
N . /
/|_.\ m‘ y MIWIIIMW?.”WH rrnnmw\
D X
N o ‘nk.



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999)
Parking Brake And Linkage

Page 37 of 39

Ref#  Part Number Qty S/P/F  Description
1 603-0649 1 Parking Brake Shift Ass'y
2 714-3004 1 Cotter Pin
3 710-3178 1 /P Carriage Bolt 3/8-16 x .75
4  741-0324 1 S  Hex Flange Bearing .506 ID x .590
5 747-3404 1 Connecting Brake Rod
6 714-0104 1 S  Cotter Pin
7 712-3027 1 S  Hex Flange Lock Nut 1/4-20
8 710-0134 1 /P Carriage Screw 1/4-20 x .62
9 703-2857 1 Retaining Rod Bracket
10 732-0827 1 Torsion Spring 5/16
11 747-3397 1 Parking Brake Retaining Rod
12 703-3405 1 Support Plate
13 714-0101 1 S  Cotter Pin
14  603-0683 1 Brake Rod Ass'y
15  736-0258 1 /P Flat Washer .385 ID x 1.0 OD
16  712-0431 1 S  Flange Lock Nut 3/8-16
17  711-3357 1 S  Ferrule
18 712-0314 1 Jam Nut 1/4-28
19  747-3266A 1 /P Bracket Rod
20 747-3363 1 Release Pump Rod LH
21  747-3284 1 Release Pump Rod RH
22  732-0463 1 S  Extension Spring
23  732-0800 1 Extension Spring

WWW.mymowerparts.com



Page 38 of 39

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999)
Seat Assembly

(o)) —
TN
W~ |
rf/,-'./ |
/
U
u: 7 %
d< ,..u-nlu\.n
o .g % | //
_\ mww
-~ A )~ ,,7 _
/) W e AN
/ \\ \“\ \“_ /// //// // \ i, }
Y/ ¥A NN L\
/) \ -
VAN L s
T W Y 2 &
[ (/ / \ \ “mé
y ﬂ\uﬂwf\mﬁum\ WAk
ey W N |
e LNV Y
/== [ N\t -,-f 2
\ \W\\ R @,.,o \i- - yl% -— -/ LI/ / \. g --—p \\\ \m \ 4
7 AR NN S T
iy / _ \// \ =<
\“\ / \ N/ / — -l @)
Y NSRS -@mwmmmmm gL U
N\ e \ oo /
Hmnn\!u“u\ N \\ ,/ \
© / 1_.\ _ ,k
ﬂ..i// (59] — amw -
//
\ N A\
N\
// Py ,ﬂ. < m—.‘-.llf
T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z54L (1999)

Page 39 of 39

Seat Assembly
Ref#  Part Number Qty S/P/F  Description
1 757-3006 1 Seat Assembly
2 731-3154 1 Seat Slide
3  712-3004A 1 /P Flange Lock Nut 5/16-18
4  732-3098 1 Spring Index
5 720-0190 1 S Knob
6 603-0294 1 S  Bracket Assembly
7  738-0372 1 S  Shoulder Spacer
8  712-3005 1 S  Flange Lock Nut 3/8-16
9 710-1260A 1 /P Hex Washer Screw 5/16-18 x .75
10 738-0296 1 S  Shoulder Screw
11 732-3080 1 S  Compression Spring 1.28 OD x 3.5
12 710-0520 1 /P Hex Cap Screw 3/8-16 x 1.5
13  710-0347 1 /P Hex Cap Screw 3/8-16 x 1.75
14  736-0227 1 S  Flatwasher
15 603-0470 1 S  Seat Bracket Assembly
16  603-0318A 1 Seat Spring Plate Assembly
17  738-3156 1 Shoulder Spacer
18 736-0314 1 S  Thrust Washer
19 732-0827 1 Torsion Spring
20 738-3166 1 Shoulder Spacer
21  714-0104 1 S  Cotter Pin
22  747-3342 1 Rod
23  757-3009 1 Seat Arm (Set of Two; Optional)

WWW.mymowerparts.com



